
PAGE 1 OF 9� 1225 PH-10647

H-10647
ELECTRIC LIFT TABLE –  
72 x 48"

1-800-295-5510
uline.com

34

1
2

34

5
6

8 7

8
7

6
9

12 41
42

43
44

6
45

40

13

15
30

4925

78
21

25

26

22

18
16

19 
20 

35 

36 
37 

38 

14

27

28
29

27

46
47 48

30 29
31

32

42
44

33

31

34

24

1514
13

23

11
10

11
10

39

17

Para Español, vea páginas 4-6.
Pour le français, consulter les pages 7-9.



PAGE 2 OF 9� 1225 PH-10647

H-10647
ELECTRIC LIFT TABLE –  
72 x 48"

1-800-295-5510
uline.com

# DESCRIPTION QTY. ULINE PART NO. MFG. PART NO.

1 Table 1 ----------- 9000011822

2 Eyebolt 3 H-10647-LLUG 941100600002

3 Safety Protection Switch 2 H-10656 4020134001

4 M4 x 35 mm Bolt 4 ----------- 0000023631

5 Safety Border 1 H-10647-FRME 9000011824

6 25 x 28 mm Bushing 4 ----------- 0000027040

7 #30 Locking Ring 4 ----------- 0000026008

8 Shaft 4 ----------- 9000011825

9 Scissor Arm 1 ----------- 9000011828

10 Upper Roller 2 ----------- 9000011829

11 #30 Locking Ring 2 ----------- 0000026008

12 Control Switch Box 1 H-10649 4000134002

13 Safety Bar 2 ----------- 9000011830

14 M12 Locking Nut 2 ----------- 0000024006

15 M12 x 55 mm Bolt 2 ----------- 0000023748

16 CSA Control Box (Used from Serial # 60230700494) 1 H-12083 921400100315

17a CSA Motor and Control Box (Used up to Serial # 60230700493) 1 H-12082 921400100315 
920900100155

17b CSA Motor (Used from Serial # 60230700494) 1 H-12084 920900100155

18 M10 x 20 mm Screw 2 ----------- 0000023034

19 Base Frame 1 ----------- 9000011833

20 M8 x 16 mm Bolt 1 ----------- 0000023640

21 Connect Frame 1 ----------- 9000011835

22 M10 Nut 2 ----------- 0000024013

23 Lower Roller 2 ----------- 9000011829

24 #30 Locking Ring 2 ----------- 0000026008

25 10 mm Washer 4 H-2302-29 0000023006

26 M10 x 30 Bolt 2 ----------- 0000023223

27 Hollow Screw 3 ----------- 4020217001

28 Hose 1 ----------- 9000010569

29 Square Joint 1 ----------- 4020217011

30 Seal Washer 6 H-3405-22005 0000022005

31 M8 x 25 mm Screw 4 ----------- 0000023047

https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-10647-LLUG
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-10656
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-10647-FRME
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-10649
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-12083
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-12082
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-12084
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-2302-29
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-3405-22005
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------


PAGE 3 OF 9� 1225 PH-10647

H-10647
ELECTRIC LIFT TABLE –  
72 x 48"

1-800-295-5510
uline.com

# DESCRIPTION QTY. ULINE PART NO. MFG. PART NO.

32 Cylinder Kit 2 H-10647CYLNQ 9000011837

33 Shaft for Cylinder 2 ----------- 9000011839

34 M6 x 20 mm Screw 2 ----------- 0000023020

35 Fixing Plate 1 ----------- 9000011818

36 M4 Nut 2 ----------- 0000023069

37 M4 x 35 mm Bolt 2 ----------- 0000023631

38 Microswitch 1 H-10652 4000134003

39 M6 x 16 mm Bolt 4 ----------- 0000023176

40 30 x 34 mm Bushing 2 ----------- 4000113003

41 Shaft 2 ----------- 9000011840

42 #6 Washer 4 H-3405-FWASH 0000023055

43 Oil Cap 2 H-2302-FRK23 0000030002

44 #6 Washer 4 ----------- 0000025010

45 M6 x 20 mm Screw 4 ----------- 0000023020

46 Joint 1 ----------- 4020217008

47 Pipe 1 ----------- 4020217007

48 Pipe 1 ----------- 9000011842

49 Oil Tank 1 H-10647-OT 453698520005

Pump Station (Not Shown) 1 ----------- 950900200012

Key (Not Shown) 1 H-10971 ELF25B-KEY

Electromagnetic Valve (Not Shown) 1 H-10651 454698520001

Oil Tank (Not Shown) 1 H-10654 454698520004

Electric Lift Anchors (Not Shown) 1 H-10646ANCHR M14100&W

https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-10647CYLNQ
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-10652
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-3405-FWASH
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-2302-FRK23
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-10647-OT
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-10971
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-10651
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-10654
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-10646ANCHR


PAGE 4 OF 9� 1225 PH-10647

H-10647
MESA DE ELEVACIÓN 
ELÉCTRICA – 72 x 48"

800-295-5510
uline.mx

34

1
2

34

5
6

8 7

8
7

6
9

12 41
42

43
44

6
45

40

13

15
30

4925

78
21

25

26

22

18
16

19 
20 

35 

36 
37 

38 

14

27

28
29

27

46
47 48

30 29
31

32

42
44

33

31

34

24

1514
13

23

11
10

11
10

39

17



PAGE 5 OF 9� 1225 PH-10647

H-10647
MESA DE ELEVACIÓN 
ELÉCTRICA – 72 x 48"

800-295-5510
uline.mx

# DESCRIPCIÓN CANT. NO. DE PARTE DE ULINE NO. DE PARTE DEL FABRICANTE

1 Mesa 1 ----------- 9000011822

2 Tornillo con Ojal 3 H-10647-LLUG 941100600002

3 Interruptor de Protección de Seguridad 2 H-10656 4020134001

4 Perno M4 x 35 mm 4 ----------- 0000023631

5 Borde de Seguridad 1 H-10647-FRME 9000011824

6 Casquillo de 25 x 28 mm 4 ----------- 0000027040

7 Anillo de Cierre #30 4 ----------- 0000026008

8 Eje 4 ----------- 9000011825

9 Brazo de Tijera 1 ----------- 9000011828

10 Rodillo Superior 2 ----------- 9000011829

11 Anillo de Cierre #30 2 ----------- 0000026008

12 Caja de Interruptor de Control 1 H-10649 4000134002

13 Barra de Seguridad 2 ----------- 9000011830

14 Tuerca de Seguridad M12 2 ----------- 0000024006

15 Perno M12 x 55 mm 2 ----------- 0000023748

16 Caja de Control CSA  
(Utilizado desde el No. de Serie 60230700494) 1 H-12083 921400100315

17a Caja de Control y Motor CSA  
(Utilizado hasta el No. de Serie 60230700493) 1 H-12082 921400100315 

920900100155

17b Motor CSA (Utilizado desde el No. de Serie 60230700494) 1 H-12084 920900100155

18 Tornillo M10 x 20 mm 2 ----------- 0000023034

19 Armazón Base 1 ----------- 9000011833

20 Perno M8 x 16 mm 1 ----------- 0000023640

21 Armazón de Conexión 1 ----------- 9000011835

22 Tuerca M10 2 ----------- 0000024013

23 Rodillo Inferior 2 ----------- 9000011829

24 Anillo de Cierre #30 2 ----------- 0000026008

25 Rondana de 10 mm 4 H-2302-29 0000023006

26 Perno M10 x 30 2 ----------- 0000023223

27 Tornillo Hueco 3 ----------- 4020217001

28 Manguera 1 ----------- 9000010569

29 Junta Cuadrada 1 ----------- 4020217011

30 Rondana de Sello 6 H-3405-22005 0000022005

31 Tornillo M8 x 25 mm 4 ----------- 0000023047

https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://es.uline.mx/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-10647-LLUG
https://es.uline.mx/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-10656
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://es.uline.mx/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-10647-FRME
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://es.uline.mx/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-10649
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://es.uline.mx/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-12083
https://es.uline.mx/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-12082
https://es.uline.mx/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-12084
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://es.uline.mx/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-2302-29
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://es.uline.mx/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-3405-22005
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------


PAGE 6 OF 9� 1225 PH-10647

H-10647
MESA DE ELEVACIÓN 
ELÉCTRICA – 72 x 48"

800-295-5510
uline.mx

# DESCRIPCIÓN CANT. NO. DE PARTE DE ULINE NO. DE PARTE DEL FABRICANTE

32 Kit de Cilindro 2 H-10647CYLNQ 9000011837

33 Eje para Cilindro 2 ----------- 9000011839

34 Tornillo M6 x 20 mm 2 ----------- 0000023020

35 Placa de Fijación 1 ----------- 9000011818

36 Tuerca M4 2 ----------- 0000023069

37 Perno M4 x 35 mm 2 ----------- 0000023631

38 Microinterruptor 1 H-10652 4000134003

39 Perno M6 x 16 mm 4 ----------- 0000023176

40 Casquillo de 30 x 34 mm 2 ----------- 4000113003

41 Eje 2 ----------- 9000011840

42 Rondana #6 4 H-3405-FWASH 0000023055

43 Tapón de Aceite 2 H-2302-FRK23 0000030002

44 Rondana #6 4 ----------- 0000025010

45 Tornillo M6 x 20 mm 4 ----------- 0000023020

46 Junta 1 ----------- 4020217008

47 Tubo 1 ----------- 4020217007

48 Tubo 1 ----------- 9000011842

49 Tanque de Aceite 1 H-10647-OT 453698520005

Estación de Bomba (No Se Muestra) 1 ----------- 950900200012

Llave (No Se Muestra) H-10971 ELF25B-KEY

Válvula Electromagnética (No Se Muestra) 1 H-10651 454698520001

Tanque de Aceite (No Se Muestra) 1 H-10654 454698520004

Anclajes para Mesa de Elevación  
(No Se Muestran) 1 H-10646ANCHR M14100&W

https://es.uline.mx/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-10647CYLNQ
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://es.uline.mx/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-10652
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://es.uline.mx/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-3405-FWASH
https://es.uline.mx/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-2302-FRK23
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://es.uline.mx/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-10647-OT
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://es.uline.mx/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-10971
https://es.uline.mx/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-10651
https://es.uline.mx/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-10654
https://es.uline.mx/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-10646ANCHR


PAGE 7 OF 9� 1225 PH-10647

H-10647
TABLE ÉLÉVATRICE 
ÉLECTRIQUE – 72 x 48 po

1 800 295-5510
uline.ca

34

1
2

34

5
6

8 7

8
7

6
9

12 41
42

43
44

6
45

40

13

15
30

4925

78
21

25

26

22

18
16

19 
20 

35 

36 
37 

38 

14

27

28
29

27

46
47 48

30 29
31

32

42
44

33

31

34

24

1514
13

23

11
10

11
10

39

17



PAGE 8 OF 9� 1225 PH-10647

H-10647
TABLE ÉLÉVATRICE 
ÉLECTRIQUE – 72 x 48 po

1 800 295-5510
uline.ca

# DESCRIPTION QTÉ RÉF. ULINE RÉF. DU FABRICANT

1 Table 1 ----------- 9000011822

2 Boulon à œil 3 H-10647-LLUG 941100600002

3 Interrupteur de protection 2 H-10656 4020134001

4 Boulon M4 x 35 mm 4 ----------- 0000023631

5 Bordure de sécurité 1 H-10647-FRME 9000011824

6 Bague de 25 x 28 mm 4 ----------- 0000027040

7 Bague de verrouillage nº 30 4 ----------- 0000026008

8 Arbre 4 ----------- 9000011825

9 Branche de ciseaux 1 ----------- 9000011828

10 Rouleau supérieur 2 ----------- 9000011829

11 Bague de verrouillage nº 30 2 ----------- 0000026008

12 Boîte d'interrupteur de commande 1 H-10649 4000134002

13 Barre de sécurité 2 ----------- 9000011830

14 Écrou de blocage M12 2 ----------- 0000024006

15 Boulon M12 x 55 mm 2 ----------- 0000023748

16 Boîte de commande homologué CSA  
(utilisé à partir du nº de série 60230700494) 1 H-12083 921400100315

17a Boîte de commande et moteur homologués CSA  
(utilisé jusqu'à du nº de série 60230700493) 1 H-12082 921400100315 

920900100155

17b Moteur CSA  
(utilisé à partir du nº de série 60230700494) 1 H-12084 920900100155

18 Vis M10 x 20 mm 2 ----------- 0000023034

19 Cadre de la base 1 ----------- 9000011833

20 Boulon M8 x 16 mm 1 ----------- 0000023640

21 Cadre de connexion 1 ----------- 9000011835

22 Écrou M10 2 ----------- 0000024013

23 Rouleau inférieur 2 ----------- 9000011829

24 Bague de verrouillage nº 30 2 ----------- 0000026008

25 Rondelle de 10 mm 4 H-2302-29 0000023006

26 Boulon M10 x 30 2 ----------- 0000023223

27 Vis creuse 3 ----------- 4020217001

28 Tuyau 1 ----------- 9000010569

29 Joint carré 1 ----------- 4020217011

30 Rondelle d'étanchéité 6 H-3405-22005 0000022005

31 Vis M8 x 25 mm 4 ----------- 0000023047

https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://fr.uline.ca/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-10647-LLUG
https://fr.uline.ca/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-10656
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://fr.uline.ca/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-10647-FRME
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://fr.uline.ca/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-10649
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://fr.uline.ca/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-12083
https://fr.uline.ca/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-12082
https://fr.uline.ca/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-12084
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://fr.uline.ca/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-2302-29
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://fr.uline.ca/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-3405-22005
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------


PAGE 9 OF 9� 1225 PH-10647

H-10647
TABLE ÉLÉVATRICE 
ÉLECTRIQUE – 72 x 48 po

1 800 295-5510
uline.ca

# DESCRIPTION QTÉ RÉF. ULINE RÉF. DU FABRICANT

32 Ensemble du cylindre 2 H-10647CYLNQ 9000011837

33 Arbre du vérin 2 ----------- 9000011839

34 Vis M6 x 20 mm 2 ----------- 0000023020

35 Plaque de fixation 1 ----------- 9000011818

36 Écrou M4 2 ----------- 0000023069

37 Boulon M4 x 35 mm 2 ----------- 0000023631

38 Microcontact 1 H-10652 4000134003

39 Boulon M6 x 16 mm 4 ----------- 0000023176

40 Bague de 30 x 34 mm 2 ----------- 4000113003

41 Arbre 2 ----------- 9000011840

42 Rondelle nº 6 4 H-3405-FWASH 0000023055

43 Bouchon de remplissage d'huile 2 H-2302-FRK23 0000030002

44 Rondelle nº 6 4 ----------- 0000025010

45 Vis M6 x 20 mm 4 ----------- 0000023020

46 Raccord 1 ----------- 4020217008

47 Tuyau 1 ----------- 4020217007

48 Tuyau 1 ----------- 9000011842

49 Réservoir d'huile 1 H-10647-OT 453698520005

49 Station de pompe (non illustré) 1 ----------- 950900200012

Clé (non illustré) H-10971 ELF25B-KEY

Soupape électromagnétique (non illustré) 1 H-10651 454698520001

Réservoir d'huile (non illustré) 1 H-10654 454698520004

Ancrages de levage électriques  
(non illustré) 1 H-10646ANCHR M14100&W

https://fr.uline.ca/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-10647CYLNQ
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://fr.uline.ca/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-10652
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://fr.uline.ca/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-3405-FWASH
https://fr.uline.ca/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-2302-FRK23
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://fr.uline.ca/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-10647-OT
https://www.uline.com/Product/AdvSearchResult?clickID=PartsPDF&keywords=-----------
https://fr.uline.ca/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-10971
https://fr.uline.ca/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-10651
https://fr.uline.ca/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-10654
https://fr.uline.ca/Product/AdvSearchResult?clickID=PartsPDF&keywords=H-10646ANCHR

